= 2W:

~—— ™

water & air
RESEARCH, INC.

TECHNICAL MEMORANDUM

To: Plum Creek Timber Co.

From: Water and Air Research, Inc. and CH2M
Date: June 16, 2015

Subject: EA-Hawthorne — Water and Wastewater

1.0 Introduction

This technical memorandum includes the data and analysis related to planning the water and
wastewater facilities for the proposed amendment to the City of Hawthorne comprehensive plan
known as EA-Hawthorne. The purpose is to provide the appropriate level of technical
information to assist the City in review of the amendment. The conceptual level of detail
presented here is consistent and appropriate for the comprehensive plan process. An outline of
information included in this technical memorandum is presented below:
[...]
Corrosion Assumes existing metering pumps will require upgrades
Inhibitor to accommodate the increased well flow rate. Assumes
System the existing well house can accommodate the new
equipment.

Notes: Firm well capacity required is the maximum day demand.
Constructed firm well capacity is the sum of the well capacities with the largest well out of service.
Firm high service pump capacity required is the max day demand plus fire flow demand.

Constructed firm high service pump capacity is the sum of the pump (well and high service) capacities with the

largest pump out of service.
Storage required is 25% of the max day demand plus the design fire flow demand.

EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx

Water & Air Research, Inc.
6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 17 of 26

Exhibit 3-7 shows the general location of the existing City of Hawthorne water treatment
facilities and distribution system.

Exhibit 3-7
Existing City of Hawthorne Water Facilities and Distribution System
EA-Hawthorne Water and Wastewater Data and Analysis

BLUE WATER MAINS EXHIBIT 3.7

RED: WATER VALES, METERS, ETC

YELLOW: WATER MAIN CASING W‘AWCWWM:MBM
DATA AND ANALYRIS

Exhibit 3-8 shows the potential location of future wells, storage tanks and treatment systems.
The specific location of the future treatment plant and the other facilities is preliminary and may
be revised based on anticipated growth patterns, land use designations, potential impacts to the
surrounding environment or other reasons. Additional analysis is required to determine the
optimum locations for the new wells and elevated storage tanks.

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis

June 16, 2015
Page 18 of 26

Exhibit 3-8

Preliminary General Area for Potential Location of Future Water Treatment Facilities

EA-Hawthorne Water and Wastewater Data and Analysis

Well and
Treatment
Phase 1

I
I

Storage 20
Phase 1

I -

a8} _

]

Legend
[] Area B and Outside Parcels

I:I Plum Creek Lands
- Commercial

I Pianned Unit Development

Alachua County Parcels

[ | conservation Lands (FLMA)

YR,
A : 301
: o3 =
Storage
Phase 1
.
. 0 .
I
HAWTHORNE" t . :
1 ! ﬁ . i
| 5 6
- - T-i = .
- {Upgrade Existing &5
|Well - Phase 2 -
: G & " |
o l“
® 1
o .
n /"
L

EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx

Water & Air Research, Inc.
6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 19 of 26

3.8 Preliminary Cost Estimates

Preliminary construction costs were developed for the water supply and treatment system
expansion to provide services through 2030. These costs are shown in Exhibit 3-9. These
preliminary estimates do not include costs for the distribution system within the EA-Hawthorne
area. The estimated costs were developed using engineering judgment and the

CH2M Parametric Cost Estimating System (CPES) tool. CPES is a proprietary, conceptual cost
estimate tool that is commonly used at the conceptual stage of a project. All costs are in 2015
dollars.

Exhibit 3-9
Water Supply and Treatment Cost Estimates
EA-Hawthorne Water and Wastewater Data and Analysis

Item 2016 2017 2018 2019 2020 2025 2030
Permitting (2 percent) $230,000 $5,000
Land ($10,000/acre) $10,000
Design (15 percent) $1,700,000 $40,000
Administrative (2 $115,000 $115,000 $5,000
percent)
Cons’Fructhn (includes $11,400,000 $250,000
location adjustment)
Total $2,055,000 $11,515,000 $300,000

The following assumptions were incorporated in the water supply and treatment estimates:
Construction cost assumptions:

e The new well is constructed on an undeveloped site

e Overall site work, plant computer system, yard electrical, and yard piping were
estimated as a percentage of construction cost

e Contractor markups were estimated as: 10% overhead, 5% profit, 5% for
mobilization/bonds/insurance, and 30% for contingency

e A location adjustment factor was included for local conditions in Gainesville, Florida

e Assumed that pile foundations are not required

The cost estimate is considered to be consistent with a Class 5 estimate as defined by the
Estimate Classification system of the American Association of the Advancement of Cost
Engineering International (AACE International). The estimates were developed without detailed
engineering data and are considered approximate. Class 5 estimates are normally expected to
be accurate within minus 50 percent to plus 100 percent. A contingency has been included in
these cost estimates as a provision for unforeseeable, additional costs within the general
bounds of the project scope and for detailed design items that cannot be captured at this level of
estimate.

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 20 of 26

4.0 Wastewater Demand and Facilities

4.1 Forecast Wastewater Flows and Loads

Exhibit 4-1 shows the estimated wastewater flows for wastewater treatment in 2030 (buildout).
Wastewater flows were determined by assuming approximately 90% of the water demand will

reach the wastewater treatment system. The 90% capture rate assumes that minimal potable

water is used for landscape irrigation in the EA-Hawthorne area.

The long-term WWTP capacity is projected to be 0.70 mgd based on a maximum month
average daily flow (MMADF) factor of 1.25 times the average daily flow of 0.56 mgd. The
MMADF factor of 1.25 is a typical value commonly used in planning. However, policies
concerning residential use, industry types, and irrigation can reduce the overall wastewater
guantity. But the pollutant load would not change because this is mainly determined by the
population served. Load is one of the main factors that determine treatment plant sizing in
addition to flow.

Exhibit 4-1
Projected Wastewater Flows for Plum Creek EA-Hawthorne in 2030
EA-Hawthorne — Water and Wastewater Data and Analysis

Total Wastewater Flow, mgd

Land Use Low Average High

Advanced Manufacturing

General Manufacturing

0.22 0.40 0.67
Distribution Centers 0.01 0.03 0.07
R&D, Office Facilities - - -
Retail 0.003 0.003 0.005
Residential
Single Family 0.05 0.10 0.13
Multi Family 0.01 0.02 0.02
Total Wastewater Flow 0.30 0.56 0.90

Exhibit 4-2 shows assumed loads per person for the development. These loads were based on
standard values from Metcalf and Eddy, 2004.

Exhibit 4-2

Load per Person

EA-Hawthorne Water and Wastewater Data and Analysis

Influent Parameter Load per person (Ib/d)
CBOD; 0.22

TSS 0.25

TKN 0.04

TP 0.006

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 21 of 26

Exhibit 4-3 shows the loads for influent wastewater to the WWTP for 2030. The number of
people for advanced manufacturing, office, retail and schools load types was determined based
on the low range of flow per resident of Plum Creek. The loads for commercial and industrial
areas were determined using a 0.2 factor on the load per person by assuming that 33% of the
work force lived in the development, and thus, this loading was already accounted for and the
remaining workers were only there a portion (30%) of the day.

Exhibit 4-3
Influent Wastewater Load
EA-Hawthorne Water and Wastewater Data and Analysis

Load Type Pe’;lgln;tf)c?rr CBOD:s (Ib/d) TSS (Ib/d) TKN (Ib/d) TP (Ib/d)
Residential 1,844 406 461 74 11
Advanced Manufacturing 2,850 126 143 23 3
Office 0

Retail 333 15 17 3 0
Total Load for 2030 547 621 100 14

Note: Loadings for advancing manufacturing, office, and retail included a 0.3 factor per person due to work hours and assumed that
33% were already included as a resident.

4.2 City of Hawthorne Levels of Service Standards

As part of the City of Hawthorne Comprehensive Plan, levels of service standards for planned
sanitary sewer (wastewater) facilities are included. The adopted level of service for sanitary
sewer is established as follows through Policy 1V.2.1, which states that the level of service
standard for the Hawthorne Community Sanitary Sewer System is 100 gallons per capita per
day.

As discussed previously, the per capita per day demand levels calculated and included here are
less than the level of service standards for the City of Hawthorne. The reasons for this
difference are discussed above and include the addition of water conservation principles that
prohibit the use of residential automatic landscape irrigation systems, the addition of Florida-
friendly landscaping, and assumptions concerning advanced manufacturing water use.

4.3 Conceptual Design and Phasing
4.3.1 Conceptual Design

A conceptual design for 2030 was created for a basis of phasing process equipment and cost
estimate.

The expansion of the Hawthorne WWTP was based on a facility designed to produce effluent
that meets Public Access Reuse standards and can be provided to the community for beneficial
reuse (for example, irrigation, industrial). A process flow diagram (PFD) of the proposed
wastewater treatment and reuse system is shown in Exhibit 4-4.

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 22 of 26

Exhibit 4-4
Wastewater Treatment Process Flow Diagram
EA-Hawthorne Water and Wastewater Data and Analysis

(Industrial Users ) | Residential Users )
'\\_ ,'. - 4
OXIDATION DITCH
| I | '
| ] Secondary |
» 5 Post- Post- _,—F Clarificati —-—>| Filtration
RS SHRD : Anoxic Zone : Aerobic Zone = or | |
| I
Screening
|

l Disinfection

Aerobic Digestion

-
l — RIBs

Dewatering

F Y
L—»/ RgectPond |

e o

.-"ElmeﬁcialSduE‘-.l
X Reuse

Wastewater will enter the treatment plant and flow through a screen to remove large debris. The
screened wastewater will then proceed to secondary treatment, beginning with biological
reactors configured similar to the existing WWTP. The biological process consists of an aeration
zone for nitrification followed by a post-anoxic zone and post-aeration zone. Wastewater then
flows to secondary clarification for solids-liquid separation. The liquid effluent from the
secondary clarifiers proceeds to filtration, followed by a high-level disinfection system, in order
to meet public access reuse standards. Effluent can be returned to the environment through
discharge to the rapid infiltration basins (RIBs). Effluent that does not meet Public Access
Reuse Standards will be sent to a reject pond. Water from the reject pond will be pumped back
to the headworks for treatment.

Settled solids from the secondary clarifiers will either be returned back to the aeration zone or
wasted to be to aerobic digestion prior to dewatering. Aerobic digesters treat sludge to meet
Class B Standards to allow beneficial reuse for agricultural purposes.

In order to meet Public Access Reuse Standards, Class | reliability and redundancy
requirements must be met. In order to meet these requirements major process equipment must
have a back-up component that can handle the peak flow or a percentage of the peak flow.

4.3.2 Phasing

Exhibits 4-5 and 4-6 show the projected flow and phasing of the WWTP for the community,
assuming average calculated values used. The 2030 planning period was divided into two
phases for WWTP development. Phases were determined assuming linear growth and that the
next phase would be implemented 1 year before the projected MMADF will exceed the previous
treatment plant capacity. It is assumed that the first users from the EA-Hawthorne area will
begin in 2018. Flow will be collected and transported to the Hawthorne WWTP. The existing
Hawthorne WWTP has a capacity of 0.2 mgd MMADF and the ability to expand to a 0.5 mgd
plant using the design that has been completed. For the purpose of this TM, it was assumed

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 23 of 26

that the Hawthorne plant will be expanded prior to EA-Hawthorne development and the
additional 0.3 mgd will be available.

Exhibit 4-5
Wastewater Treatment Plant Phasing
EA-Hawthorne Water and Wastewater Data and Analysis

B Hawthorne WWTP Design Capcity

Projected MMADF to WWTP

= == == Existing City of Hawthorne WWTP Capacity
12

0.8

0.6

Flow {mgd}

04

0.2 ':-I:h-v'm = o e e e e
0

2015 2016 2017 2018 2019 2020 2021 2022 2023 2024 2025 2026 2027 2028 2029 2030

Exhibit 4-6
Wastewater Treatment Plant Flows
EA-Hawthorne Water and Wastewater Data and Analysis

Hawthorne WWTP Design
City of Hawthorne WWTP Additional Flow from Area Capacity (mgd)b

Annual Average

Daily Flow (mgd)? Max Month Average

Phase-Year Daily Flow (mgd)®
1-2018 0.20 0.25 0.50
2-2023 0.61 0.76 1.0

# Annual average daily flow and maximum month average daily flow corresponds to the last year in the design phase.
® Wastewater treatment plant design flow is based on the maximum month daily flow projections. Flow values roundec
to the nearest tenth.

Phase 1 is projected from 2018 to 2022 and will encompass all wastewater flows from Area B
being sent to the Hawthorne WWTP. Phase 2 is projected from 2023 to 2030 and will include a
0.5 mgd expansion of the Hawthorne WWTP. The expansion will be designed and constructed
with Class 1 reliability requirements in order to meet public access reuse standards. The
phasing time frames and capacities may need to be adjusted if large water users are developed
early than the 2030 planning period.

Water & Air Research, Inc.
EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis

June 16, 2015
Page 24 of 26

More detail descriptions of phasing are included in Exhibit 4-7.

Exhibit 4-7

Wastewater Treatment Plant Phasing Descriptions
EA-Hawthorne Water and Wastewater Data and Analysis

Phase Year Facility Description
All flow will be diverted to the already designed and
1 2018- constructed 0.5 mgd expansion of the Hawthorne WWTP.
2022 Hawthorne collection system will be expanded into Area B.
Additional lift stations will be added.
One additional screen will be installed in the influent structure
Screens ;
during Phase 2.
An additional oxidation ditch will be constructed to handle
flows from Phase 2. The two clarifiers constructed already for
Secondary - , ,
Treatment redundancy for the initial expansion will bg '
able to handle the flow from Phase 2. Additional RAS/WAS
pumps will be installed at the pump station.
2023- , Space is made available if filtration plans to be added in the
2 Filters
2030 future.
Chlorine contact basins will be expanded to meet Phase 2
Disinfection | capacity with Class 1 reliability requirements. Additional
storage tanks/totes and pumps for phase 2 will be provided.
Solids No new solids storage required. Existing package plant
Disposal converted to solids storage in initial expansion.
Reuse Pump station will be constructed. Reuse main distribution
System lines to Area B will be constructed during Phase 2.

Water & Air Research, Inc.

EA-Hawthorne Water and Wastewater Data and Analysis TM Final Final.docx 6/16/2015



EA-Hawthorne Water and Wastewater Data and Analysis
June 16, 2015
Page 25 of 26

Exhibit 4-8 shows the location of the existing City of Hawthorne WWTP and the existing
distribution system.

Exhibit 4-8

Location of the Existing City of Hawthorne WWTP and Existing Distribution System

EA — Hawthorne Water and Wastewater Data and Analysis

:

KEY

GREEN:  SEWER GRAVITY MAIN
RED: SEWER FORCE MaIN EXHIBIT 48
[LS] LIFT STATION aw&mwwmmsm SYSTEM
DATA AND ANALYSIS
Mo & K+ Reveorch, re. 2015,

4.4 Preliminary Cost Estimates

Preliminary construction costs were developed for each phase of the wastewater treatment